
Air Diffuser
Let Nature Do Your Work

Instructions for Use

©Dryden Aqua Technology; Issued  June, 2022



Page 2

Typical applications
•	 Activated sludge, wastewater
•	 Reduction of THMs by air stripping
•	 Landfill leachate waste water
•	 Destratification of lakes or reservoirs
•	 Aquariums and fish transport
•	 Aquaculture for fish & shrimps
•	 Industrial wastewater treatment
•	 Agricultural waste water
•	 Extended diffused aeration systems
•	 Wetland water treatment systems

Dryden Aqua Diffuser Benefits
•	 Highly efficient oxygen transfer, up to 5 kg/kW/h
•	 Self-ballasted to 3 m, simply dropped into tanks or 

lagoons
•	 Very easy installation and retrofits
•	 Simple to maintain, no need to drain tank
[...]
Aeration tank 2 receives the water from Tank 1, the water will have a lower COD, higher concentration of bacterial 
cell biomass and greater species diversity of bacteria



Page 19

Sludge generation and Sludge recycling
From the above calculation aeration tank 2 has an FM ratio of 0.015 and is therefore working optimally to support 
endogenous respiration.

With a water flow of 300m3/h and a COD loading of 1200mg/l, the sludge generated based on the above FM ratio 
will be about 10% of COD = 300 x 1.2 x 0.1 = 54 kg/h

This represents the maximum amount of sludge generated but, with further optimisation and by ensuring the 
aeration system maintains a dissolved oxygen concentration over 6mg/l it can be reduced further. Optimisation 
should focus on:
 

•	 The aeration system
•	 Active biomass separation
•	 Sludge processing

The treatment of wastewater is accomplished by developing an aerobic bacterial biomass in the aeration lagoons 
and by ensuring that the bacteria actively metabolise the dissolved components comprising of organic matter and 
nitrogenous matter.  If the COD is over 10,000mg/l then an anaerobic digester should precede the aeration system 
and the aerobic process.

The organic metabolising bacteria are heterotrophic, and the inorganic nitrogen metabolising bacteria are 
autotrophic.  Both groups of bacteria are aerobic and require a supply of oxygen, which is provided by the fine 
bubble diffused aeration system.  The aeration system and nutrient dosing is a life support system designed to 
maintain the bacteria that perform the task of treating the wastewater.

Key points

•	 Bacteria nutrient requirements and oxygen
•	 Environmental conditions
•	 Trace nutrients
•	 Time & temperature

Bacteria, nutrients and oxygen

The aerobic bacteria use the waste matter in the water as a food source.  The heterotrophic bacteria feed on organic 
matter to reduce the COD (Chemical Oxidation Demand) of the water.  As a guide 1 kg of COD reduction will 
require 2 kg of oxygen. 10Kg of COD will also remove 1 kg of ammonium nitrogen.  Heterotrophic bacteria develop 
very rapidly at a water temperature of 20oC, the bacteria can double every 15 to 30 minutes.  The bacteria are also 
active at low water temperatures and will keep working down to 5oC. The addition of an organic nutrient source 
such as molasses is however a useful strategy to employ to allow heterotrophic bacteria to reduce ammonium levels 
in low temperature systems.

Autotrophic nitrifying bacteria use inorganic carbon in the form of carbonates as a carbon source, and ammonium as 
an energy source.  The bacteria convert ammonium to nitrate. Every 1 Kg of ammonium metabolised requires 7 kg 
of carbonate as CaCO3 + 5kg of oxygen. The air diffusers provide the oxygen and some of the inorganic carbon in 
the form of carbon dioxide from the atmosphere.  However, there is often a shortfall in supply of inorganic carbon, 
and therefore the pH of the water will tend to become acidic. Under acidic conditions, there is no inorganic carbon 
in the water and nitrification of ammonium will slow down and stop.  It is therefore very important to always maintain 
the pH of the water above pH 7.  If an acid is being injected at the start of a process, then the pH at the end of the 
process should be > pH 7.

Nitrifying bacteria are very effective in removing ammonium however, at water temperatures below 8oC, bacterial 
activity is greatly reduced and more reliance may need to be placed on heterotrophic bacteria for ammoniacal 
nitrogen control.

Environmental conditions

The effluent provides the food for the bacteria and the aeration system provides the oxygen.  However, bacteria 
like to form colonies, and these colonies of bacterial floc need to be kept in suspension.  If the floc were allowed to 



Page 20

settle out in the aeration vessel, the sludge would become anaerobic and the aerobic bacteria would be destroyed.
The shape and structure of the bacterial floc are also important.  The larger the floc, and the greater the species 
diversity of bacteria and the better the system performs.  For intensive aeration systems with a residence time under 
5 days, we recommend the application of a fluidised bed biofiltration media.  The system is then operated as a 
fluidised bed biofilter.

Bacterial biomass

It is important that the bacteria are not lost from the system. Simple vertical tube clarifiers are used to keep the 
viable bacteria in the aeration vessel. The vertical clarifier pipe diameter is sized such that the vertical velocity of the 
leachate being discharged from the tank is slower than the rate at which the bacteria floc settles.  Granular activated 
carbon may be used to improve floc structure in stressed systems. If the residence time is over 5 days, the bacteria 
should be in endogenous respiration and it is unlikely that there will be any sludge development.

Trace nutrients

The wastewater may not provide all the nutrients required by the aerobic bacteria, in which case these nutrients 
have to be added to the aeration vessel.  The principle nutrient is usually phosphate that can be added as 
phosphoric acid and calcium carbonate to buffer the alkalinity.

Time and temperature

The ability of the bacteria to treat the wastewater is a function of the bacterial activity and of the time the bacteria 
have to achieve the task.

Biological activity is very closely related to water temperature. From 10 to 30oC biological activity can double for 
every 5oC increase in temperature.  The autotrophic nitrifying bacteria tend to be much more sensitive than the 
heterotrophic bacteria. Below 8oC and above 35oC nitrification is inhibited.   The heterotrophic bacteria are much 
more temperature tolerant and will keep working down to 5oC.

Relationship between Ammonium, BOD, Phosphate and alkalinity
From 1 gram of ammonium: 

•	 8.59 grams of carbonic acid (H2CO3) 
and, 

•	 0.17 grams of autotrophic nitrifying bacteria cells are produced. 

Component required Ammonium nitrogen 1kg COD/BOD 1 kg Phosphate 1kg

Oxygen required in Kg 5 Kg 2 Kg ***

Ammonium nitrogen consumed Kg *** 0.1 Kg 10 Kg

COD/BOD consumed Kg 10 Kg *** 100 Kg

Phosphate required Kg 0.1 Kg 0.01 Kg ***

Alkalinity required

Sodium hydroxide, or 4 kg (12 litres)

Sodium bicarbonate, or 12 kg

Calcium carbonate, or 7 kg

Magnesium oxide 3 kg
Table 7: Relationship between Ammonium, BOD, Phosphate and Alkalinity



Page 21

Relationship between Carbonate (CO3), Bicarbonate (HCO3) & Carbon dioxide.



Page 22

2: Gas stripping of THMs and Radon from drinking water
Drinking water is usually filtered and then chlorinated. If the water originates from a granite aquifer it may contain 
radio-active gas called Radon.  Dryden Aqua air diffusers are used for scrubbing drinking water in Norway.

In other situations, the chlorinated water will react with dissolve organic precursors such as humic and fulvic acid and 
will form THMs such as chloroform.  The upper limit for THMs in drinking water is 100 µg/l, however, due to a high 
concentration of dissolved organics acids that act as precursors, it is very difficult to prevent the formation of THMs. 
Dryden Aqua air diffusers are used to blow-off excess dissolved gases.  A small amount of aeration can provide a 
25% to 50% reduction in THM’s.  1 x diffuser delivering 9m3/h of air for 10 to 20m3/h of water treated will give a 50% 
reduction in dissolved gases.  For precise calculations, variables such as water depth, temperature and contact time 
must be taken into account.

Some water companies are now adding ammonium to drinking water to react with chlorine to form 
monochloramine.  The chloramine has an oxidation potential 2,000 times lower than hypochlorous acid, but it will 
still disinfect the water. 

Monochloramine is non-toxic, but when water is consumed in the presence of stomach acids it will be converted to 
toxic trichloramine.  At Dryden Aqua, we therefore neither recommend the addition of ammonium to drinking water 
nor the practice of chloramination.  It is much safer and more effective to gas strip THM’s from the water.  AFM® 
activated filter media manufactured by Dryden Aqua should also be used to treat the water.  AFM® filters drinking 
water to a higher standard than is possible with sand and reduces the concentration of the precursors that result in 
the formation of THMs.



Page 23

3: Oxidation of ground water for the removal of ferric, arsenic & 
manganese
The aeration and gas stripping of ground water makes it much easier to subsequently treat the water for the 
removal of heavy metals and metalloids.  In addition, there are other benefits to be gained:

•	 Strong aeration to raise the dissolved oxygen concentration and oxidation potential will cause the zeta 
potential to drop and will initiate particle flocculation. This makes it easier to remove particles from the water 
using AFM® or sand filters

•	 Iron in solution (Fe2+, ferrous) is oxidised to ferric (Fe3+). In the presence of oxygen, the ferric acts as a catalyst 
generating free radicals to oxidise and co-precipitate arsenic, manganese and other heavy metals. 

•	 Aeration blows-off excess CO2 and restores the proper alkalinity balance, the pH of the water will usually 
increase. 

•	 Aeration blows-off volatile gases such as Radon, H2S, organic solvents and other VOCs (Volatile Organic 
Carbons)

 
Aeration for pre-treatment of ground water is a very important step in water treatment, that is often ignored. Simple 
aeration for a period of 10 to 30 minutes or longer can have tremendous benefits that make it much easier to treat 
the water to a high standard using AFM® filtration.

How to size a system
The aeration water tank should ideally be 2 - 3m in depth, if the tank is less than 3m then additional aeration may 
be required.  The dissolved oxygen content of ground water is often zero.  The oxygen concentration needs to 
be increased to near saturation and maintained for 10 – 30 minutes (depending on the metal and the level of 
contamination) in order to ensure oxidisation of metals. 

If the water flow is 100m3/h, then 50 to 100m3/h of air will be required for a period of 30 minutes to gas strip and 
oxidise the water.

Filtration stage

Application data sheets for AFM® Activated Filter Media are available from www.DrydenAqua.com the aeration 
is just the first stage of the process, the second stage is filtration by our AFM® filter media to remove the co-
precipitated metal oxides from the water.



Page 24

4: Thermal and chemical destratification of water bodies

To prevent thermal stratification, algal blooms and anoxic conditions, Dryden Aqua air diffusers are used to 
oxygenate and mix lake or reservoir waters. Fine bubble diffused aeration is used to ensure water movement by 
airlift which is the most cost-effective mechanism of generating vertical motion of water. A small amount of air can 
move a massive amount of water for a relatively low energy expenditure. For example, 1m3 of air, diffused at a depth 
of 60m will lift in the region of 200m3/h of water.

Water depth in meters Amount of water lifted by 1 m3/h of air 
passed though our diffuser

3 10 m3/h

4 15 m3/h

6 20 m3/h

10 40 m3/h

20 80 m3/h

30 120 m3/h

40 150  m3/h

60 200 m3/h
Table 8: Vertical water movement due to air input at different depths

The simple act of moving the water, will improve water quality, the productivity of the system will increase, pH will 
stabilise and, in the case of reservoir water treatment, the water becomes much more stable and predictable. The 
zeta potential of the water will drop and the oxidation potential will increase which makes the water much easier to 
filter by media filtration such as sand or AFM® though pressure or RGF Rapid Gravity Filters. 

Chemically stratified anaerobic water is very difficult to treat and often has a high dissolved organic content, high 
phosphate levels, bacterial count and heavy contamination of metals including iron and manganese. Thermal and 
chemical destratification can solve many of the water quality problems. Often, it is possible to downsize the scale 
of water treatment systems that are used to draw and filter water from lakes or reservoirs. An ecosystem catchment 
area management approach to stabilisation of water quality is better than fighting nature or trying to solve 
biological problems by adopting a heavy engineering approach.

Sizing and design of a system

The topography of the lake bottom and its depth will have an influence on the design of the system. If the lake is 
shallow, with a depth from 1 to 2 metres with a large surface area, then it is best to spread the air diffusers evenly 
over the lake. However, if the same lake has one point where it is 10 m or deeper, then the deep hole is the part of 
the lake that should be aerated. The depth profile will therefore dictate the configuration, number of the diffusers 
and amount of air required. 

Using table 8, one can assess the amount of water being lifted compare to the air input. The volume of water in the 
lake should be estimated. Once the volume is known the aeration system is then sized to move a minimum of the 
entire volume of water in the lake once every 7 days. As a rule of thumb in a typical 3m deep lake a minimum of 1 



Page 25

x 3 m diffusers or 9 m3 of air/h will be required for every 1,000 m2 of water surface area. Turnover may have to be 
increased in the case of very shallow lakes or heavily stocked fishing lakes.

Examples of Lake aeration configurations

The following arrangements may be used for thermal and chemical destratification of lakes or reservoirs, the same 
approach may be used for Wetland water treatment.

Example 1: A lake shaped like a bowl with gradually sloping sides down to the centre where the depth is constant 
across the base.  The diffusers should be spread out over a large area across the centre part of the lake

Example 2: There is a deep hole in one part of the lake, this is where all of the aeration should be focused

Example 3:  There is a dam wall at one end of the lake, this is usually the deepest part of the lake and is the 
area that needs to be aerated.  Avoid placing the diffusers near the any suction points from the lake to prevent 
entrainment of any air in the discharge.  Air bubbles in the discharge would cause gas supersaturation and be 
harmful to fish and ecology of the river and may also be damaging to the pumps/turbines.

Example 4:  A lake with step sides that drop down to the maximum depth of the lake.  The lake will most likely have 
the same depth over the full area.  The diffusers may be located around the perimeter, or even just around the island 
if system security is a concern.

Biology and chemical stability of Lake aeration systems
The first step of any pond/lake water treatment system is appropriate aeration for the thermal and chemical 
destratification of the lake.  However, if the lake is subjected to high temperatures and has nutrient input from 
industry, domestic or agricultural sources, then the aeration system may require some additional help.

Phosphates

If the phosphate concentration in the water is greater than 0.1 mg/l, then phosphate levels will be promoting the 
growth of algae and bacteria.  Consideration should be given to using NoPhos to control phosphate levels.  NoPhos 
will react with the phosphate to form inorganic phosphate precipitate. The inorganic phosphate formed is stable and 
will no longer act as a nutrient to promote the growth of bacteria and algae.

Careful dosing of NoPhos can clear a lake or a pond of all algae and bacteria, yet there are no oxidising chemicals.  
The action is initiated purely by removing access to the food source for the organisms.  In a natural pond you should 
not completely eliminate phosphates. For fountains or chlorinated systems, the objective should be to reduce 
phosphates to below detectable levels then the use of NoPhos can reduce bacterial and algal loads by over 95%.

The following series of photos are taken over a 6-week period. Note that the water progresses from being a thick 